
ITEM MTW PART AL PART DESCRIPTION QTY STANDARD 

1 738112 SUS0196B HEXAGON M24 BOLT 4 GRADE 10.9

2 738156 SUS142A-LH HANGER BRACKET LEFT HAND 1

738157 SUS142A-RH HANGER BRACKET RIGHT HAND 1

3 738101 186739 SHOCK ABSORBER 2

3A 738117 SP7189 RETAINING BRACKET 4

3B 722178 SUS0211-4 DAMPER RETAINING STRAP 2

4 738204 25X39X4 WASHER 12

5 738114 M24 M24 NYLOCK NUT 4 GB/T GRADE 10.9

6 738143 SUS0196 HEXAGON M24 BOLT X 190mm 2 M24 X 190 
GRADE 10.9

7 738122 SUS0229 ECCENTRIC WASHER M24 2

8 738127 SUS0231 THRUST WASHER 4

9 738123 SUS0230 WASHER 24mm BOSS 2

10 738204 25X39X4 WASHER 2 GB/T 848 24

11 738114 M24 M24 NYLOCK NUT 4 GB/T GRADE 10.9

12 738130 SUS5034 CLIP PLATE 2

13 738219 SUS0180 SUB PLATE 2

14 738124 M24X2 M24 NUT FOR U-BOLT 8

15 738206 25X44X4 WASHER 8

16 730635 SUS387A TRAILING ARM WITH 24mm BUSH 2

17 738209 M16X65 HEX FLANGE BOLT M16 X 65mm 4

18 738104 UB063 ZZ01 U-BOLT ASSEMBLY 4

19 738129 SUS5020B1 AXLE SADDLE 2

20 730632 1V8609 AIR SPRING 2

21 738139 SUS031A AIR SPRING PLATE 2

22 726327 M12 LOCKING NUT 4 GB/T 6183

AL AL09AS019B US AIR SUSPENSION SET 250MM RIDE HEIGHT  

MIKES TRANSPORT WAREHOUSE LTD  |  WWW.MTW.NET.NZ  |  07 850 8333  |  6624 TE RAPA ROAD, HAMILTON 3200

PART NO: 730613

SERIAL NO STUB TORQUE N.m (lbs.ft) APPLICATION

1 M24 500 (370) DAMPER NUT

2 M24 800 (565) PIVOT NUT

3 M24 680 (500) U-BOLT INITIAL

4 M24 575 (425) U-BOLT RE-TORQUE

5 M12 41 (30) AIR SPRING NUT

6 M16 200 (145) AIR SPRING SCREW

SUSPENSION NO RIDE HEIGHT A (BUMP) B (REBOUND) ST

AL09AS019B 250mm 96mm 110mm 300mm


